DIVISION OF
ENGINEERING SERVICES
OFFICE OF GEOTECHNICAL SUPPORT

GEOTECHNICAL LABORATORY
5900 Folsom Boulevard

PRI Sacramento, CA 95819

Date: 10/28/2008
To: TM Liao / GDS-2
From: Lilibeth C. Purta / (916) 227-5239

RE: Laboratory Test Report -- EA: 11-080121
GL 08-156

Final test results.

Note: All remaining test specimens will be disposed
of in 30 calendar days from the release date of the
final test results.

AASHTO R18
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Test Summary Test Results
E.A/CONTRACT Specimen Gage Length: 5.2700 in
NUMBER: 11-080121 Diameter: 2.3700 in

Area: 44115 in2
’S?mple. R-08-020-26-1 Maximum Load: 48791 Ibt
icket: Q08-352 Compressive Strength: 11060 psi

GL#: 08-156 € 3 i
ASTM D

Test Method: 2938
Comments: ROCK
Start Date: 10/24/2008
Operator: AZM

Tested By: AZM

11-080121
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Test Summary Test Results
E.A/CONTRACT Specimen Gage Length: 5.9200 in
NUMBER: 11-080121 Diameter: 23700 in
. Area: 44115 in?
Sflmp le: R-08-020-28-1 Maximum Load: 29671 Ibt
Ticket: (205334 Compressive Strength: 6726 psi
GL No.: 08-156 o ;
ASTM D

Test Method: 2938
Comments: ROCK
Start Date: 10/25/2008
Operator: AZM
Tested By: AZM

11080121
57-1208
3
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Test Summary Test Results
E.A/CONTRACT Specimen Gage Length: 5.8100 in
NUMBER: 11-080121 Diameter: 2.3800 in
. Area: 4.4488 in*
Samplez R-08-020-29-1 Maximum Load: 22160 Ibf
Ticket: Q08355 Compressive Strength: 4981 psi
Gl No.: 08-156 e v g

ASTM D
Test Method: 2938
Comments: ROCK
Start Date: 10/25/2008
Operator: AZM
Tested By: AZM

R-08-020-29-1
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Test Summary
E.A/CONTRACT

NUMBER: 11-080121

Sample: R-08-020-30-1

Ticket: Q08-356

GL No.: 08-156
ASTM D

Test Method: 2938

Comments: ROCK

Start Date: 10/25/2008

Operator: AZM

Tested By: AZM

sition (i

Test Results

Specimen Gage Length: 4.6900 in
Diameter: 2.3700 in
Area: 44115 in?
Maximum Load: 52178 Ibf

Compressive Strength: 11828 psi

11.080121
57.1208
R-08-p20-30-1
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Test Summary Test Results
E.A/CONTRACT Specimen Gage Length: 4.1700 in
NUMBER: 11-080121 Diameter: 2.3400 in
Sample: R-08-021-10 Area: 4.3005 in2
Ticket: Q08-357 Maximum Load: 4339 Ibf
GL No.: 08-156 Compressive Strength:
ASTM D o
Test Method: 2938
Comments: ROCK FRACTURED
Start Date: 10/25/2008
Operator: AZM
Tested By: AZM

11080121 11-080121
$7.1208 57-1208
 R-03.021.10 - ‘R~os-oz1-10
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Test Summary Test Results
E.A/CONTRACT Specimen Gage Length: 5.8600 in
NUMBER: 11-080121 Diameter: 2.3600 in
Sample: R-08-021-11 Area 4.3744 in?
Ticket: Q08-358 Maximum Load: 13539 Ibf
GL No.: 08-156 Compressive Strength: 3095 psi
ASTM D ’ - i'
Test Method: 2938 ‘ -
Comments: ROCK
Start Date: 10/25/2008
Operator: AZM
Tested By: AZM

T1ggo12t

57-1208
R-03.021-11
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Test Summary Test Results
E.A/CONTRACT Specimen Gage Length: 5.9800 in
NUMBER: 11-080121 Diameter: 2.3600 in
Sample: R-08-021-7 Area: 4.3744 in2
Ticket: Q08-359 Maximum Load: 4508 Ibf
GL No.: 08-156 Compressive Strength: 1031 psi

ASTM D QR “
Test Method: 2938
Comments: ROCK
Start Date: 10/25/2008
Operator: AZM
Tested By: AZM

11-080121
571208
R08.0217 _oC
e
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Test Summary Test Results
E.A/CONTRACT Specimen Gage Length: 5.4300 in
NUMBER: 11-080121 Diameter: 2.3600 in
Sample: R-08-021-9 Area: 43744 in*
Ticket: Q08-360 Maximum Load: 4006 Ibf
GL No.: 08-156 Compressive Strength: 916 psi

ASTM D > ~
Test Method: 2938
Comments: ROCK
Start Date: 10/25/2008
Operator: AZM
Tested By: AZM

11-080121 2
57-1208 R-08-021.9
R.08.0219



